
Marquette University
e-Publications@Marquette

Master's Theses (2009 -) Dissertations, Theses, and Professional Projects

Initial Development of Advanced, High-Rate
Treatment Process for Wet Weather Flows
Paige Elyse Peters
Marquette University

Recommended Citation
Peters, Paige Elyse, "Initial Development of Advanced, High-Rate Treatment Process for Wet Weather Flows" (2019). Master's Theses
(2009 -). 509.
https://epublications.marquette.edu/theses_open/509

https://epublications.marquette.edu
https://epublications.marquette.edu/theses_open
https://epublications.marquette.edu/diss_theses


 

INITIAL DEVELOPMENT OF ADVANCED,  
HIGH-RATE TREATMENT PROCESS 

FOR WET WEATHER FLOWS 
 
 
 
 
 
[...]
(Casadio et al., 2010).  

 Micropollutants 

MPs including pharmaceuticals, pesticides and polyaromatic hydrocarbons (PAHs) have 

been found in CSOs and SSOs at environmentally relevant concentrations in microgram per liter 

concentrations. Wet weather flows are an important source of MPs as they typically contain both 

stormwater runoff that can contain PAHs, and pesticides as well as wastewater containing 

pharmaceuticals and estrogens (Birch et al., 2011; Musolff, Leschik, Reinstorf, Strauch, & 

Schirmer, 2010; Phillips et al., 2012). This results in a mixture of MPs, the public health and 

environmental impacts of which are not well understood. Additionally, there are numerous 

mechanisms that remove MPs  in conventional wastewater treatment (Belgiorno et al., 2007; Le-

Minh et al., 2010). During a storm event, however, runoff (non-point) and overflows (point) can 

rapidly release MPs into the environment. Luo et al. (2014) have summarized various wastewater 

treatment technologies and their efficacy in MP removal.  

2.2.3.1.  Endocrine Disrupting Chemicals  

Endocrine disrupting chemicals (EDCs) represent a group of MPs including 

pharmaceuticals, hormones, and other compounds that exhibit influences on the endocrine system 



 14 

(e.g. estrogenicity, androgenicity) and have detrimental health impacts on both aquatic life and 

humans. EDCs affect aquatic species including frogs, turtles, and fish with symptoms including 

gonadal abnormalities, vitellogenin induction, and reproductive deficiencies (Campbell et al., 

2006). EDCs have also been linked to lower sperm counts in human males (Chang et al., 2009). 

Regulatory agencies in the US and Europe have set water quality criteria or exposure limits on 

select EDCs. For example, the USEPA set an Ambient Water Quality Criteria limit of 6.6 µg/L of 

chronic exposure to nonylphenol (Campbell et al., 2006; Chang et al., 2009). Additionally, the 

USEPA has added EDCs including steroid hormones to the Contaminant Candidate List (CCL), 

which is a list of non-regulated contaminants that are suspected of causing harm to human health 

(D. Gerrity & Snyder, 2011). 

2.2.3.2.  Antibiotic Resistance in Wastewater Flows  

Antibiotic resistance is a concern involving some MPs and has recently become a global 

public health issue (Wuijts et al., 2017). While the antimicrobials triclosan and triclocarban were 

banned by the FDA in 2016 in soaps to curb antibiotic resistance proliferation, they are still 

employed in other chemical blends and also exist in the environment (FDA, 2016). Wastewaters 

are important media to develop antibiotic or antimicrobial (Ab/Am) resistance for two major 

reasons. First, domestic wastewater contains suspended solids to which many Ab/Ams sorb due 

to their hydrophobicity. Ab/Ams that sorb to solids can be removed from wastewater by settling 

in primary clarifiers (Le-Minh et al., 2010). Any Ab/Ams that are not removed during primary 

sedimentation will then typically be conveyed to an activated sludge process where a range of 

bacteria are exposed to the Ab/Am. Second, conventional wastewater treatment involves 

biological treatment where microbes have a long retention time required to break down organic 

matter. This treatment process facilitates a longer contact time between bacteria and Ab/Am in 

the wastewater stream. The average municipal wastewater treatment facility does not include 

tertiary treatment to remove Ab/Ams or other MPs which are, therefore, discharged into receiving 

waters and interact with bacteria in the environment (Phillips & Chalmers, 2009). 



 15 

2.2.3.3.  Micropollutant Toxicity  

While concentrations of any given MP are typically very low and do not harm human or 

aquatic life, the abundance and diversity of MPs may pose unknown toxicity issues due to the 

complex mixture present in the environment (Stalter, Magdeburg, & Oehlmann, 2010). Toxicity 

can be measured in several ways, but laboratory experiments usually isolate one compound to test 

for toxicity. The effects of chemical mixtures are not often elucidated. The isolation of individual 

compounds is useful to determine individual effects, but does not address the possibly synergistic 

or antagonistic effects a combination of chemicals can have on humans or aquatic life 

(Schwarzenbach et al., 2006; Gerbersdorf et al., 2015). Therefore, it may be prudent to remove 

MPs from treated water that is discharged into the environment, including wet weather flows. 

2.2.3.4.  Micropollutant Removal Mechanisms  

MPs can be difficult to remove and even exert more toxicity during their removal 

depending on the type of treatment employed. Physical removal of MPs depends on their 

hydrophobicity (Gasperi et al., 2012). Many MPs can be removed during clarification processes 

since they sorb to suspended solids or associated fats and oils (Belgiorno et al., 2007; Jung et al., 

2015). Sorption was the predominant MP removal mechanism through one water resource 

reclamation facility (Z. hua Liu et al., 2009; Luo et al., 2014). The sorbed MPs can then be 

removed from suspended solids or destroyed through processes such as biosolids pyrolysis (Ross, 

2014; Tong et al., 2016). However, many MPs are resistant to biodegradation or biodegrade very 

slowly and can persist in the environment (Al-Ahmad et al., 1999; Horakova et al., 2014; 

Mohapatra et al., 2014). Therefore, it is necessary to consider CSO and SSO treatment options for 

MP removal. 

 

 

 



 16 

 CURRENT TREATMENT TECHNOLOGIES  

Most existing wet weather treatment technologies are summarized below, whereas 

operations adjustments, storage, and green infrastructure are not within the scope of this review. 

Technologies that focus on total solids removal are in Section 3.1-3.4 and all are considered 

potential precursors to AOPs (section 2.3.7) for high-rate wet weather treatment. Solids removal 

reduces oxidant demand, which results in more efficient AOP operation (in terms of treatment, 

energy, and cost).  

 Coagulation/Flocculation and Sedimentation 

Coagulation and flocculation (C/F) rely on van der Waals and electrostatic forces to 

destabilize the charge on colloids in wastewater, allowing them to form large flocs capable of 

settling. Without destabilization, small charged particles remain suspended and are not removed 

without filtration. Sweep flocculation is a phenomenon in which formation of larger, positively-

charged flocs facilitate, electrostatically, the attachment of negatively-charged colloids, resulting 

in larger flocs. After C/F processes, settling or sedimentation occurs once the flocs have formed 

(Exall & Marsalek, 2013). Sedimentation, or the process of settling solids, typically relies on 

gravitational force to proceed. High-rate sedimentation (using C/F) technologies are attractive for 

wet weather treatment considering their ability to rapidly remove a variety of contaminants which 

have sorbed to solids.  

C/F technologies are also attractive due to their ability to handle large volumes with 

relatively low detention times and minimal maintenance. Enhanced C/F processes can support 

surface overflow rates of 3,600-10,600 gpd/ft2, which is significantly greater than typical 

sedimentation rates at water resource reclamation facilities (CDM, 2010; Metcalf & Eddy, 2014; 

Davis et al., 2017). The main associated cost and maintenance concern involves the chemicals 

used. Chemicals must remain effective and be stored safely, which can be a concern for wet 

weather application with facilities only being used a few times per year during large storm events 



 17 

(Zukovs & Marsalek, 2004; Schroedel et al., 2007; Ajao, 2016). Scherrenberg (2006) offers a 

literature review on C/F technologies available for wet weather treatment and their application.  

2.3.1.1.1.  Chemically Enhanced Primary Treatment (CEPT) 

CEPT has been employed by many cities with combined sewers for high-rate treatment 

(HRT) during wet weather events followed by chlorination/dechlorination (chlor/dechlor) for 

disinfection (CH2M Hill, 2008; Davis et al., 2017). CEPT is employed by utilities under consent 

decrees to rapidly treat wet weather flows and meet or exceed negotiated effluent requirements 

established in those consent decrees. CEPT systems are commonly remotely-operated facilities 

that ease the burden on collection systems during wet weather events. Through effective solids 

removal utilizing C/F processes, CEPT systems have achieved removal of both TSS and BOD, 

ranging from 65-90% (CH2M Hill, 2008). This contrasts with conventional primary clarification, 

which averages approximately 50% TSS removal and 30% BOD5 removal (Metcalf & Eddy et 

al., 2013). CEPT is also employed as high-rate wet weather treatment for its ability to partially 

remove nutrients, particularly phosphorus when using either ferric chloride or alum as a coagulant 

(Omoike & Vanloon, 1999). Samrani et al. (2007) noted that the rapidly changing physiochemical 

properties of CSO raw water must be considered when determining the appropriate coagulant 

dose. The water matrix is an important consideration when determining which coagulant 

chemicals will be most effective. Parameters that affect coagulant performance include pH, 

alkalinity, temperature, TSS, and total dissolved solids (TDS) concentrations (El Samrani et al., 

2008; Exall & Marsalek, 2013). Considering the rapid nature of wet weather events, real-time 

adjustments to wastewater parameters such as pH may be valuable but may not be feasible.  

Coagulants can be added alone or in combination with coagulant aids such as polymers. 

The most common chemical coagulants used in high-rate clarification are ferric chloride and 

alum due to their lower cost, efficacy, and familiarity (El Samrani et al., 2008; Ajao, 2016). When 

added with coagulants, polymers can further destabilize any remaining colloids and increase the 

density of flocs, allowing them to settle out more rapidly (Exall & Marsalek, 2013). Additionally, 



 18 

both coagulants and polymers can be either cationic or anionic, with the most effective option 

dependent upon the wastewater matrix. King County, WA, conducted several jar tests and pilot 

studies to determine the best coagulant option for their wet weather matrix. Initial jar testing was 

conducted using primary influent diluted with distilled water, though the pilot used secondary 

effluent as its dilution source. This resulted in an alkalinity difference significant enough to 

require repeated jar tests for improved pilot performance. After chemical optimization testing at 

the CEPT pilot plant, polyaluminum chloride (PAX) coagulant was ultimately chosen over ferric 

chloride due to lower required dose (12 mg/L vs. 40 mg/L, respectively) and the fact that ferric 

chloride decreased the effluent pH by 0.7 standard units (CDM, 2010).  

2.3.1.2.  Ballasted Flocculation 

In ballasted flocculation, sand particles are used in the clarifier to enhance the formation 

of flocs and increase solids capture (Jacobsen & Hong, 2002). Microsand (80-100 µm) is most 

commonly used as a ballast agent, reducing hydraulic retention time and resulting in a smaller 

footprint for suspended solids removal than standard clarification (Gasperi et al., 2012). Ballasted 

flocculation often includes the addition of chemical coagulants, but with reduced residence time. 

Also similar to CEPT, this technology destabilizes colloids. Ballasted flocculation has resulted in 

more stable performance under influent concentration fluctuation than conventional processes 

that do not include ballasting agents (Young & Edwards, 2003).  

Typical TSS and COD removal efficiencies in ballasted flocculation are reported by 

Gasperi et al. (2012) to be 70-90% and 40-60%, respectively. In addition to removal of 

conventional water quality parameters (COD, BOD, TSS, and nutrients), ballasted flocculation 

removes pollutants including pesticides, metals, PAHs, and EDCs. Removal of these 

contaminants is typically due to removal of particles to which the contaminants are sorbed 

(Casadio et al., 2010; Gasperi et al., 2012).  

 



 19 

2.3.1.3.  High-rate Retention Treatment Basins (RTBs) 

High-rate RTBs employ high velocity gradients and chemical coagulants to achieve rapid 

sedimentation, quickly removing suspended solids and the contaminants adhered to them. RTBs 

are commonly implemented in cities with combined sewers as one solution to reduce the 

sediment loading entering lakes and rivers during wet weather events (Tavakol-Davani et al., 

2015). Under the right conditions, RTBs can provide energy- and cost-efficient treatment during 

wet weather events (USEPA, 1999b). Although some RTBs have been implemented in smaller, 

confined footprint areas in Detroit, MI, most RTBs require large land areas which may be 

difficult to obtain in urban areas. A study conducted by Li et al. (2004) evaluated the relationship 

between coagulant concentrations and surface overflow rate (SOR) in an RTB for a given solids 

removal goal to determine the appropriate range of chemical doses resulting in decreased 

detention time. The study demonstrated that chemical addition was necessary to achieve SORs 

higher than conventional treatment and appropriate for wet weather treatment.  

2.3.1.4.  Vortex Separators  

Vortex, or hydrodynamic, separators are widely used in the water and wastewater 

industry for solid-liquid separation using cyclonic flow patterns and conical reactors to achieve 

suspended solids removal with a high SOR compatible with wet weather treatment (43,000 

gpd/ft2) (CDM, 2010). Vortex separators can be operated remotely at overflow locations with 

reported 25-60% and 40-60% BOD5 and TSS removals, respectively (Szabo et al., 2005; Andoh 

& Egarr, 2008). One issue with remote operation is that solids accumulate and must be 

continuously removed or stored on-site (King County Wastewater Treatment Division, 2011). 

Vortex separators also can be designed with chemical coagulants or disinfectants to improve 

treatment (AECOM, 2006; Arnett et al., 2007).  

 

 



 20 

2.3.1.5.  Lamella Settlers 

Lamella settlers are not a stand-alone technology like many of those described in this 

section, but instead are added to clarification or sedimentation tanks to provide a greater surface 

area upon which solids can settle (Water Environment Federation (WEF), 2014). The increased 

surface area reduces the clarifier footprint and can increase solids removal up to 40% (Tondera et 

al., 2013). Lamella settlers are more commonly found in water treatment plants instead of 

wastewater treatment because wastewater solids as well as fat, oil, and grease can clog lamella 

plates. The addition of lamella settlers to existing detention or stormwater basins may be more 

cost-effective than constructing new basins. For wet weather applications, the additional surface 

area added by lamella settlers can increase the capacity of a CEPT system by increasing the 

allowable SOR to achieve a more rapid treatment time (CDM, 2010). 

 High-Rate Clarification Commercial Units   

There are two well-known commercially available units that apply the physical and 

chemical treatment attributes of C/F for high-rate treatment. This is not an exhaustive discussion 

of proprietary units, but instead represent the two most commonly piloted and implemented 

systems. Applications for both units include drinking water, industrial wastewater, and wet 

weather treatment.  

2.3.2.1. ACTIFLO®  

ACTIFLO® is patented by Veolia Water Technologies and uses microsand for ballasted 

flocculation in tandem with chemical coagulation to increase particle settling velocities for high-

rate clarification. The microsand is cleaned and separated from the floc through hydrocyclones 